1-g obed

IPRUDIAT S0 9010428

NOULXAL[m |5 P o]

Cutout and LED's
I on Powerwise ™+ Le

Models only \Kﬁ%
. ®

8
E/ 9 Transformer

Wire

RED from
Control Board

1 - Includes ltems 3 - 67
2 - Includes ltems 3 - 63 and 69 - 71

HIOHVHD AH3LIVE |

“aI0IY3A 9119913




BATTERY CHARGER

y

This Cutout on
Powerwise™+
Models onl

EZGOETE Service Parts Manual Page B-2



g-g obed

[UNUBIA S1ADJ 2910435

Nouixal[m[5 ]

Control
Board

RED to Electrical
Clip on Heatsink

ORN to ORN on
Power Input Board

BRN to BRN on
Power Input Board

BLK to RED from
DC Cord

CONTROL BOARD
CONNECTIONS

©

45

AMMETER INSTALLATION

WHT from
DC Cord

Heat Sink

TRANSFORMER LEG
INSTALLATION

BRN from Control Board
ORN from Control Board
WHT from AC Cord
BLK from AC Cord
BLK from Transformer

BLK from Transformer

POWER INPUT BOARD
INSTALLATION

“81914oA 0110913

H3IOHVHO AdH311lvE




NOULX3L[n [3 2]

[VRUBIA SD 3010496

p-g ebed

61

GRN to
AC Cord

/

_®

To XF on Power
Input Board

To Normally Open
on Relay at Power \@/—\
Input Board

To Diode

To Capacitor_ To Diode

To Capacitor

HEATSINK INSTALLATION

]
N

AC Cord Port e

)

Front of Charger

GROUNDING
DETAIL

32 - Includes ltems 33 - 42 f

DC CABLE ASSEMBLY

"HIOHVHO AHILLVS

IIDIYSA 2113093




Electrlc Vehlcle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 28115-G01 | POWERWISE™ CHARGER (INCLUDES ITEMS 3 = 67) evvvvvvvveoeeeeeenesseeeoees, 1
2 28115-G02 | POWERWISE™ + CHARGER (INCLUDES ITEMS 3 - 63 AND 69 - 71)............ 1
3 * CHASSIS .....cooooeeoemesrs e eeeeeeeeesessmmmssssesessssessesessesssssesssseessessssssssssssssssmssee 1
4 00513-G6 SCREW, #8 = 18 X 1 3/8" LG cerereseeseereeseeseseseereseseeeeeemmesessmsmsssesssssssesssessessens 2
5 00559-G4 WASHER, #8 ...eeeeeeeeeeeeeeeeeeeeveseeeeessesesesseeessesesssmmmmsessessesesssssssssssssssssssssssnnnd 10
6 11572-G3 PLASTIC EXPANSION NUT ........ovoeeeeeeemeeseeseeeeseseessesesssesssesessemmsssseesesessennd 2
7 28104-GO1 HEAT SINK ..oooeeeeeeeeeeeameesesmaesesssssssssssssssssesessssesssseeesessesesssmsssssessssssssesesessseeees 1
8 00138-G3 SCREW, #6-32 X 3/8" LG ..covvveevememmreseseesseeesemesmsessesessessessesssssssssessssssssseee 2
9 00559-G3 WASHER, #6. «.ccooeeeeeeoreesessssssseseessesssssesmmsessssssssesseeesesssssessessssssmsssesssseeees 2
10 | oos67-G3 LOCK WASHER, #6....vrssssoeeereesseeeessssssmsessesssessessessseeeseesssssseseessssseeeeee 2
11 | 00525-G5 NUT, #6 = B2 seseeeeseesseeesssees s sssesessssssseses e 2
12 | 18488-G1 3105 =3O 1
13 | 00565-G7 WASHER, LOCK 1/4.......oooeoeveevereeeereeeeeeesessmsesemmmmesessssessesssssssseeseessemmnenned 2
14 | 00532-G2 NUT, 1/4 = 28..cveeeeeeeomeeemmmessessesssssessssssssssssssssssssssesssssesesemeeessmsmssmssssssssesesesens 2
15 | 01005-GOt SCREW, #6 - 19 X 5/16" LG ceveeeeeeeeeeeeeeeeeeereeeeeeeseeseseesesessssssseesesesssssseseesenees 3
16 | 00559-G3 WASHER, #6 «.ccononoreeeeeeeesseemssesesssssssessesessssmmssesssssessssssesmssessessssssssmesssseee 3
17 | 28111-Got CONTROL BOARD SUPPORT ...cooomeeeeereeeeemmensssseseeseesessessseesssssssssssssseen 3
18 | 28110-Go1 ELECTRICAL CLIP...........oooeeemeemeememamnsesssessesssssessssesessesseeseeeessemsemsssssssssesssses 1
19 | 00614-G4 SCREW, #8 - 18 X 1/2" LG jevvorsrmssvesorsorssssssossosssssss s esisssssns 6
20 * COVER .oovmvemmmmmssmmsmnsessesssesseessssssssssssssesessssesessessssesesesssmmseamsesssssssessesssssessesees 1
21 | 28102-Go1 HANDLE ..ooooooeeeeoeaeneeeeeessesessessesessesssessesssesesseesseeesesssemessemsmssssssesessesssesessoenes 1
22 | 28136-Go1 LABEL (VENTILATION) c..ecoeeveeeeeeesenmssssssessssseeseseseseeesssesssssssssssssssmmsesessseeos 1
23 | 28136-Go2 LABEL (CORD CONDITION).....c..ocouemmreeeeemmeemessssesesseessmmmmsssssssssseseesssees 1
24 | 26979-Go1 CAPACITOR BRACKET ... eeseeeeeeseeeeeeeeeeseeeeesesesessssssssssssessessssssssssees 1
25 | 28109-Go1 CAPACITOR.....cooermmmneeeeseseveesemmsesssossesessssesesmemesessssssseesessemessssesessssssssesssesee 1
26 | 00969-GO1 SCREW, #8 = 32 X B/8" LG cvveveveeremeneeeseeeeeeesmeesssssesseesesssssssssssessessssesesseseees 3

27 | 00414-G5 SCREW, 1/4 = 20 X 5/8" LG c.vuvvvrrreerrssrrnsessessssesessssssessssssssssessesessenssses 3
28 | 11027-G2 LOCK NUT, 1/4 = 20 eeeeeeememeesesessssesessesessssmmssessssesesssesmsssssssssssssssses 3
29 | 19388-G4 AC CORD .o eeeeeeesessesesseeseeeessesesessmessensessssesesesesesessessenensmmene 1
30 | 13557-G2 STRAIN RELIEF (AC) oo reeereeeesessmesssesesesessessessssessseesemeene 1

Page B-5 Service Parts Manual [~ =] = | TEXTRON]




| Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION Qry.
31 | 13557-G3 STRAIN RELIEF (DC) v evveeememeeeeseesmmassssesseessmssessessesmessssssessmessesesssssssseees 1
32 | 28137-Go1 DC PLUG ASSEMBLY (INCLUDES ITEMS 33 - 42) ......cooneeeeeereeresrsrsenn 1
33 | 73051-G11 PLUG (TOP HALF)......oooooeneeeeeeamseesesessesessesessesmmessessesseesesssesssssssesseeend 1

| 34 | 73051-G12 PLUG (BOTTOM HALF)...covnveereeemeeeeeeeeeseeeseseeseeeseasensessssasesssssassesean 1
35 | 73051-G13 AUXILARY CONTACT ....ooorerveeemmeseeesseseseemessessseosssesesmesssenmesssssesssessenns 1
36 | 28114-GO1 DC CORD ceoeeceeeseeeeeeeeeesasseseseesssses s sesseseeseseeseessessessssersmsseseesseee 1
37 | 73051-G14 MALE PIN <...ooooeooecoeeneeeessssesssssssnesessesseesesmssesesesssesesessessssssssesnsseees 2
38 | 73051-Go8 BRASS SCREW, #10 = 32 X 1/2" LG cevvvereeereeeeresseerersessesseesessssssseses 2
39 | 73051-G15 MAGNET c..o.eeoeeeseeeneeeseesssssesseseseseseeeseseesemessssssenssssesesssesesssessseneseees 1
40 | 73051-G16 SCREW, #6 - 32 X 1/2" LG. (STAINLESS STEEL) vveoeeeveerrerrsssesssn 2
41 | 73051-G10 LOCK NUT, #6 = B2 ..o eeeeeeeeesssemeseseessesscesensssesssessseesessesessssssseneree 4
42 | 73051-G17 SCREW, #6 - 32 X 1" LG. (STAINLESS STEEL) «...vveveereeeeeeeereseseneend 2
43
44
45 | 28105-Go1 AMMETER ..........ooooonreeseeessssssseseseessssmssssssssssssssesssssesesssesessmmsssessessmessesseees 1
46 | 00984-Go1 SCREW, #8 = 10 X 1/2" LG e eeveeeeeeereeeeeeseeessseseensssssesssseessesssssessssssssesssse 2
47 00559-G4 WASHER, #8....ceeiiieierceieieecccccneeertesessscssssteesssessesssssnnssnessessssesasessseseanssnen 2
48 | 01003-Go1 BRASS WASHER, #10 .......ccuoeeeeemeneeeeeeesesssseeseeseseesseessmssesssssssssemssesesmns 4
49 | 22589-G2 SHOULDER WASHER ............... e s e s s e 1
50 | 00771-Gé NYLON WASHER.........coeerrrneen. e 1
51 | 00528-G4 NUT, #10 = B2.cuurneeeemmeseseeeseseesesasessesessasessesmesessesssseesesesssessssssssesssssessaes 3
52 | 28106-GO1 5O AMP FUSE ....ooooeeeneeeessssmeneeeesesseeseessssessssssessssesmssesessesessssesssesessssseses 1
53 | 00565-G5 LOCK WASHER, H10 ..vvcernvveeeenennneeevessmesssseesmsssssssssssesssssesssmsesesssssmmssen 4
54 | 00378-G4 SCREW, #10 = 24 X 1/2" LG ovveerneveenieseseeeeeeseesssesssssmesseesemesssssssessesssseeees 2
55 | 00526-G3 NUT, #10 = 24u.....eeveooeseeeeeeeeommessesseseessesssessesesesesessseesessesesesesemsssesesseessseseees 2
56 | 28103-Go1 TRANSFORMER ...ouvcveeveveseveemsessessseesssesesssssssmsssessssssssesssessesssssseseeed 1
57 | 27877-Go1 SPACER SUPPORT ..o vevvvemeeereeesensesseessesssassessssesessesessssessssesesssssssesnes 4
58 | 17618-G1 WIRE TIE c.oc.oveeeeeeseesseeesseessessesesmasesssesseessssssessssemsessseseesssesessesseessesesssenns 2
59 |
60 | 00372-G3 SCREW, #8 - 32 X 3/8" LG covuvurevesremeeesesessesssssessesesssesssssssesssesessesssssseees 1

EZGOETE Service Parts Manual Page B-6




THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electrlc Vehlcle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 25977-G32 WIRE, 4" ...ttt cettr st e saeeesnteesns s e sne e rereresssessesasesssssessnsnesssseesennnd 1
62 00565-G4 LOCK WASHER, #8....c.ceieeeerrerereciirerersercneesssnesssntesssessesssssesssesessssesessssens 1
63 00526-G1 NUT, #8 = B2..eeicccetieceeeereeeretrstrrertevereereseesessanessasessssessssesessrssssassesssssenessssens 1
64
65 * LABEL (POWERWISET™) ......eeccciieceieciieeecnestenessnressseeecssseessssssssseeesossessns 1
66 28126-G01 CONTROL BOARD (POWERWISE™) ......coiciteeritieieierereesseseesessescssnesessses 1
67 28126-G03 POWER INPUT BOARD (POWERWISE™) ........oeeeeeeeeeerreeeeresnresnnenseens 1
68
69 * LABEL (POWERWISET™4) ......utieciereieeeierecceseseeesssseereseesessenesssnssesssenossessens 1
70 28126-G02 CONTROL BOARD (POWERWISE™4) .....cccotreeeceeeereereeeeeeeeeesreesssessssessnns 1
71 28126-G04 POWER INPUT BOARD (POWERWISETM+) ................................................ 1

Page B-7 Service Parts Manual EZGOLMEIE




